

0

000000

A 100000000000

20000000000

20000000

2000000000

Armani Zara00000000

000000 00000000 000000

0000



00000000000000000000 7 0000000000 4 00000
 0 7 0000000000000000000000000000000000
 0 [00000000](#) , Cupwind 0000000000000000000000000000000000

00000000000000000000 7 0000000000 4 00000
 0 7 0000000000000000000000000000000000
 0 [00000000](#) , Cupwind 0000000000000000000000000000000000

00000000000000000000 7 0000000000 4 00000
 0 7 0000000000000000000000000000000000
 0 [00000000](#) , Cupwind 0000000000000000000000000000000000



Cupwind 杯 OEM/ODM 玻璃杯

玻璃杯/玻璃杯

玻璃杯/玻璃杯



Wick Trimmer Cutter

Zinc Alloy Lid

Wooden Lid



TEST REPORT



0521097-0435
Page 3 of 4

SHENZHEN HUANAN ZOU TESTING CO., LTD.
NO.445 HUANAN ZOU TESTING CO., LTD.
SHENZHEN CHINA 518000

LAB LOCATION: SHENZHEN
LAB NUMBER: 0521097-0435

ATTN: EMMA ZOU
Email: emma.zou@huananzou.com

Call 65 Pro 65 Pro ASTM

DATE OF TEST: APR 10, 2023
DATE OF ISSUE: APR 10, 2023
REVISED DATE: /
WORKING DAYS: 5
PAGE: 2 OF 4

OVERALL RATING

PASS ☒
FAIL ☐
DATA ☐

TESTING FOR CA 65 LEAD & CADMIUM ON NON-FOOD BEVERAGE GLASSWARE-EXTERIOR

Sample Description: IRIDESCENT COATING CANDLE JAR		Part No:
Manufacturer:	Country of Origin: CHINA	Country of Destination: USA
Buyer:	Color: IRIDESCENT	SKU Number: 10000
Brand name: CUPWIND II	Re-test: Yes ☐ No ☒	Charge Vendor: Yes ☒ No ☐
Previous Report No: /		

EXECUTIVE SUMMARY:

Test content	Result Rating	Used Date
Ca 65 Lead & Cadmium on non-food/beverage glassware-exterior		
Electrodes of anvil ASTM F2179-20 Sec. 4.2 (M4)	M	PASS
Thermal shock ASTM F2179-20 Sec. 4.2 (M4) / ASTM C149	M	PASS

REMARK:

1. No enclosed protocol for test results in this report.

Cupwind 杯 10000 玻璃杯

20 玻璃杯

20 玻璃杯

20 玻璃杯

